



Professional
Testing
Laboratory
Inc.

TEST REPORT

TEST NUMBER	0071474
TEST DATE	04/09/02

CLIENT	SUPERIOR MANUFACTURING GROUP
--------	------------------------------

TEST METHOD CONDUCTED	Standard Test Method for Accelerated Soiling of Pile Yarn Floor Covering
-----------------------	--

DESCRIPTION OF TEST SAMPLE	
IDENTIFICATION	266S0035GY Wayfarer Custom
COLOR	3660 Gray
ROLL	-----
CONSTRUCTION	Loop Pile
FIBER	-----
BACKING	Vinyl Mat
REFERENCE	-----

GENERAL PRINCIPLE

The carpet test specimens are secured to a backing sheet that is mounted inside a rotating drum with the pile surface exposed, and are subjected to an accelerated soiling process. The degree of soiling is measured or assessed by comparing the change in color between soiled and original pile yarn floor covering, using a measurement device or visually using the Gray Scale.

TEST RESULTS

VACUUM RATING	3.5
VACUUM RATING (AFTER 171 EXTRACTION)	4.0

AATCC RATING KEY	
5	No change
4	Slight change
3	Noticeable change
2	Considerable change
1	Severe change

APPROVED BY: *Gay Osbury*
 C:\Program Files\Corel\WordPerfect Office 2000\ptf\2002\test2002\sup71474.wpd

This report is provided for the exclusive use of the client to whom it is addressed. It may be used in its entirety to gain product acceptance from duly constituted authorities. This report applies only to those samples tested and is not necessarily indicative of apparently identical or similar products. This report, or the name of Professional Testing Laboratory, Inc., shall not be used under any circumstance in advertising to the general public.